

SGS

RECEIVED
-2 JUN 2003



No. 1067

Bute Fabrics Ltd
4 Barone Road
Rothesay, Isle of Bute
Scotland
PA20 0DP
Attn: Catherine Murray

Certificate No. BTX/23562(1)/MG /03

Date : 26th June 2003

Page 1/2

Your Ref. : P/Order No. 09922

REPORT ON SAMPLE SUBMITTED ON 18th June 2003

CF740/0302 Tweed Batch 4345 Test 2560

Specification for curtains and drapes (BS5867:Part 2:1980)
Flammability requirements: Type B Performance

The sample was tested after water soaking and 6 dry clean cycles in accordance with BS5651:1978.

Requirements: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or either vertical edge of any specimen, and there shall be no separation of flaming debris.

Conditioning: The samples were conditioned in an atmosphere having a temperature of 20 ± 2°C and a relative humidity of 55% to 65%.

Results: These results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Flame application time: 15s	<u>Length</u>			<u>Width</u>		
	1	2	3	1	2	3
Flame reached an edge:	No	No	No	No	No	No
Hole reached an edge:	No	No	No	No	No	No
Flaming debris:	No	No	No	No	No	No

Continued ../2

Comments

The fabric tested meets the requirements of BS 5867 Part 2 Type B.


Martin Gall
Senior Technologist
Textile Department